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[ACCRE’D.'TED] We strive to create long-term, trust based relationships by providing

Testing Certificates: sound, adaptive, customer first testing services. We embrace each of
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processes, but rather as the reason we are in business.
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ADMINISTRATIVE INFORMATION

Test Report Information

REPORT PREPARED FOR: REPORT PREPARED BY:
Cellphone-Mate, Inc. Darcy Thompson
48346 Milmont Drive CKC Laboratories, Inc.
Fremont, CA 94538 5046 Sierra Pines Drive

Mariposa, CA 95338

Representative: Dennis Findley Project Number: 98021
Customer Reference Number: CKC20160121

DATE OF EQUIPMENT RECEIPT: January 6, 2016
DATE(S) OF TESTING: January 6-11, 2016
March 5, 2019

Revision History

Original: Testing of the Wideband Consumer Booster Model: Fusion 55 V2.0 to FCC Parts: 20.21, 22, 24 and 27.
Revision A: To replace section 7.4 with corrected test data.

Report Authorization

The test data contained in this report documents the observed testing parameters pertaining to and are relevant
for only the sample equipment tested in the agreed upon operational mode(s) and configuration(s) as identified
herein. Compliance assessment remains the client’s responsibility. This report may not be used to claim product
endorsement by A2LA or any government agencies. This test report has been authorized for release under quality
control from CKC Laboratories, Inc.

Steve Behm
Director of Quality Assurance & Engineering Services
CKC Laboratories, Inc.
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Test Facility Information

Our laboratories are configured to effectively test a
wide variety of product types. CKC utilizes first class
test equipment, anechoic chambers, data acquisition
and information services to create accurate, repeatable
and affordable test results.

TEST LOCATION(S):
CKC Laboratories, Inc.
1120 Fulton Place
Fremont, CA 94539

Software Versions

CKC Laboratories Proprietary Software Version
EMITest Emissions 5.03.00
EMITest Emissions 5.03.11
EMITest Immunity 5.03.00

Site Registration & Accreditation Information

Location

CB #

TAIWAN

CANADA FCC JAPAN

Fremont

US0082

SL2-IN-E-1148R

3082B-1 958979 A-0149
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SUMMARY OF RESULTS

Standard / Specification: FCC Part 20.21

KDB 935210 D03 Wideband Consumer

Signal Booster Measurement Guidance FCC Part Section Correlation Mods Results
v03, June 5, 2015
Gus':::ce Guidance Description FCC Sec # FCC Rule Description
7.1a)-k) Authorized Frequency
Band Verification Test 20.21(e)(3) Frequency Bands NA Pass
7.2.2a)-k) Maximum Power
Measurement 2.1046/20.21(e)(8)(i)(D) | Power Limit NA Pass
Procedure
7.3a)-d) MaX|mum. Booster Gain 20.21(e)(8)(i)(B) B|d|rec.t.|c?nal NA Pass
Computation Capabilities
7.43a)-n) Intermodulation Product 20.21(e)(8)(i)(F) Ir'wte.rmodulatlon NA Pass
Limit
7.5a)-n) Out of Band Emissions 20.21(e)(8)(i)(E) Out of Band Emission NA Pass
76a)-e) Conducted Spurious 2.1051/22/24/27 Spurious emission NA NA?
Emission
7.7.1a)- Noise Limit Procedure . . Noise Limits
)-gl se Limit | 20.21(e)(8)(i) (A)(2)(i)
7.7.1h)-n) Variable Noise .
. N 20.21(e)(8)(i)(A)(1) . NA Pass
7.7.2a)-g) Variable Noise Timing . Transmit Power Off
20.21(e)(8)(i)(H)
Mode
7.8a)-1) Uplink inactivity 20.21(e)(8)(i)(1) Uplink Inactivity NA Pass
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Standard / Specification: FCC Part 20.21- continued

KDB 935210 D03 Wideband Consumer

Signal Booster Measurement Guidance FCC Part Section Correlation Mods Results
v03, June 5, 2015
Gu;::;ce Guidance Description FCC Sec # FCC Rule Description
7.9.1a)-1 Variable Booster Gain . Booster Gain
-0 20.21(e)(8)(1)(C) (1),
7.9.2a)-f) Variable Uplink Gain (228(;)1(e)(8)(i)(H) Transmit Power Off NA Pass
Timing ' Mode
7.10.a) - j) Occupied Band Width 2.1049/22/24/27 Oc.cupled Band NA NAL
Width
7.11.2a)-r)
7.11.3a)-h)
7.11.4 a) - h) | Anti-Oscillation 20.21(e)(8)(ii)(A) Anti-Oscillation NA Pass
(alternate to
7.11.3)
7:123)-f) | Radiated Spurious 2.1053/ 22/24/27 Spurious Emission NA NA?
Emission
7.13a)-¢) Spectrum Block Filter? NA? NA? NA NA?
NA®= A different standard applies; see applicable test report.
NA2? = Not applicable. See the section in the report for the reason.
Modifications During Testing
This list is a summary of the modifications made to the equipment during testing.
Summary of Conditions
No modifications were made during testing.
Modifications listed above must be incorporated into all production units.
Conditions During Testing
This list is a summary of the conditions noted to the equipment during testing.
Summary of Conditions
None
Page 7 of 216
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EQUIPMENT UNDER TEST (EUT)

During testing numerous configurations may have been utilized. The configurations listed below support
compliance to the standard(s) listed in the Summary of Results section.

Configuration 1

Equipment Tested:

Device Manufacturer Model # S/N
Wideband Consumer Cellphone-Mate, Inc. Fusion 55 V2.0 01

Booster

Switching Power Adapter  SureCall GFP451DA-1238-1 1404-0000642
Support Equipment:

Device Manufacturer Model # S/N

Signal Generator Agilent E4433B Us40052164
Signal Generator Agilent E4438C MY42082260

Configuration 1-for tests performed on March 5, 2019 only

Equipment Tested.:

Device Manufacturer Model # S/N
Wideband Consumer Cellphone-Mate, Inc Fusion 55 V2.0 01

Booster

Switching Power Adapter  SureCall GFP451DA-1238-1 1404-0000642
Support Equipment:

Device Manufacturer Model # S/N

None

Page 8 of 216
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FCC PART 20.21

Test Conditions / Setup

Test Location: CKC Laboratories, Inc. * 1120 Fulton Place * Fremont, CA 94539 « (510)249-1170
Customer: Cellphone-Mate, Inc.
Specification: 7.1 Authorized Frequency Band Verification

Work Order #: 98021 Date: 01/06/2016
Test Type: Conducted Emissions Time: 08:35:09
Tested By: Daniel Bertran Sequence#: 1
Software: EMITest 5.03.00

Equipment Tested:

Device Manufacturer Model # S/IN
Configuration 1

Support Equipment:
Device Manufacturer Model # SIN
Configuration 1

Test Conditions / Notes:
The equipment under test (EUT) is a Fixed Wideband Consumer Booster.
The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Part 27
UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757TMHz

Test environment conditions: Temperature: 20.8°C, Relative Humidity: 42% Pressure: 101.2 kPa
The test was performed in accordance with section 7.1 of the FCC document: 935210 D03 Wideband Consumer

Signal Booster Measurement Guidance v03 Dated June 5, 2015.
Firmware: V3.0

Page 9 of 216
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Test Equipment:
ID Asset #/Serial # Description Model Calibration Date Cal Due Date

ANPO06709 Cable 32026-29094K- 9/18/2014 9/18/2016

29094K-72TC
ANPO06710 Cable 32026-29094K- 9/18/2014 9/18/2016

29094K-72TC
ANO02660 Spectrum Analyzer E4446A 7/9/2015 7/9/2017
ANP06467 Attenuator PE7014-10 5/13/2015 5/13/2017
ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016

Summary of Results

Pass: The plots below show the device only operates on the CMRS frequency bands authorized for use by the NPS.

Page 10 of 216
Report No.: 98021-25A



2 Agllent 08:38:20 Jan 8, 2016

#Atten 30 d8

Raus fa ,,‘1,’"’(
AN e W
wr w2l ¢ ()W)
Certer 707,00 MMz
Res EW 100 kHz

7.1_band verify_UL_698-716MHz

WY, T Y
,'r‘f“'.‘l-'

NVEW 300 kHz

n I. (e Lv ["‘{*‘;’{N

Nkr1 701.72 NHz
16.90 dBm

kAt N w4
’f'{i,' Y \i"‘."‘. vV “.”\

Span 36 NHz
Sweep 3.48 ms (801 pis)

Nkr3 716.00 NHz
11,68 dBm

f'n‘} '.‘il"‘n\ v
Span 46 NHz
Sweep 4.4 ms (801 pis)

7.1_band verify_UL_698-716MHz-Zoom

Page 11 of 216
Report No.: 98021-25A



d valtrr-tlng the Future
LABORATORIES, INC.

Nkr3 787.00 NHz
#Atten 30 dB 14.86 dBm

Iy 1A
w2l iy \
Corter 781.50 NM2 Span 22 NHz
¥Res BW 100 kHz Sweep 2.12 ms {601 pis)

Marcer

7.1_band verify_UL_776-787MHz

2¢ Agllent 09:04:05 Jan 8 2016 R L

Nkr1 78252 NHz
#Atten 30 08 1586 dBm

Al e :
Ipl hi y\y \ ‘\‘i“/ b \.!\-’ v-\\,!{'l
Cerfer 781,50 MMz Span 36 NHz
URes EW 100 kHz NVEW 300 kHz Sweep 3.48 ms (801 pis)

Mmoow2t "

X Ak

6d
1436 dBm

7.1_band verify_UL_776-787MHz-Zoom1

Page 12 of 216
Report No.: 98021-25A



d ‘I\/Wltrr-tlng the Future
LABORATORIES, INC.

2 Agllent 02.0535 Jan 8, 2016 RL

Nkr1 78252 NHz
#Atten 30 dB 15.84 dBm

J
P v A

b A6 A WL R ICOPEE TR PR TR
w2t ] ’ AL AL
Corter 781.50 NM2 Span 36 NHz
¥Res BW 100 kHz Sweep 348 ms {601 pts)

Mane

7.1_band verify_UL_776-787MHz-Zoom2

3 Aglient 085218 Jan 8, 2016 RL
Nkr1 §30.00 NHz
#Atten 30 d8 17.57 dBm

o

"r‘\“ll,'.‘l' ‘I‘h "\‘?;\.“..)“‘(\4 Mo dedin A
ks 'f‘..1 (RN A Rt ® ~'-,;,"v i \\—

i i

Span 50 NHz
Sweep 4.8 ms (801 pis)

7.1_band verify_UL_824-849MHz-1

Page 13 of 216
Report No.: 98021-25A



d valtrr-tlng the Future
LABORATORIES, INC.

Nkr1 830.00 NHz
17.54 dBm

Span 50 NHz
Sweep 4.8 ms (601 pis)

7.1_band verify_UL_824-849MHz-2

#¢ Agllent 08:39.05 Jan 8 2016 R L
Nkid 1.75500 GHz
#Atten 30 08 15.12 dBm

‘-‘,'ul'w Wy 'i\Jﬂ\‘r r“,.u,*lfv \‘1""'"‘, f" A4 NL ’! ")“fr“' i . =
1Y Wi A
iy

Cerfer 1.732 50 GHz Span 90 MHz
URes EW 100 kNz NVEW 300 kHz Sweep 8.84 ms (801 pts)

Tracs c X Aus

7.1_band verify_UL_1710-1755MHz

Page 14 of 216
Report No.: 98021-25A



valtrr-tlng the Future

LABORATORIES, INC.

clK

o o \,1,}\%
) e INYT
§mu/ e W

#¥VEW 300 kHz

X Aals \rpltade

7.1_band verify_UL_1710-1755MHz-Zoom1

2¢ Agilent 08:37.10 Jan 8 2016 R L

#Atten 30 d8

ey ‘\-': .Ma' 1,‘“#'“‘.‘, 1 \';\ 1'\1""'
A

M1 W2

Certer 1.732 50 GHz

Res EW 100 kHz NVEW 300 kHz

Tracs c X Auts

7.1_band verify_UL_1710-1755MHz-Zoom?2

'1’"'\‘ W "'T‘H" ‘\/»}"H

XN

Nkrl1 1.721 23 GHz
17.33 dBm

DOYAT i

Span 130 NH:z

Sweep 12.44 ms (601 pis)

Nki1 1.721 66 GHz
17.23 dBm

Span 130 NHz
Swoeep 12,44 ms (801 pts)

Page 15 of 216
Report No.: 98021-25A



d valtrr-tlng the Future
LABORATORIES, INC.

Nkr1 1.870 15 GHz
ALK L

N\
l-""' e S S E T

ANk rtham AT
g B Pt \f s b |»gy9.\\-.1

Corder 1.882 50 GHz Span 130 NH:z
¥Res BW 100 kHz ¥VEW 300 kHz Sweep 12.44 ms (601 pts)

i Mg pltede

7.1_band verify_UL_1850-1915MHz-1

2¢ Agllent 08:47:44 Jan 8 2016 R L
Mki1 1.870 15 GHz
#Atten 30 08 19.11 dBm

M1 W2
Cerder 1.882 50 GHz Span 130 NHz
#Ros BW 100 kHz NVEW 300 kHz Swoep 12.44 ms (801 pis)

Tracs c X Aus

7.1_band verify_UL_1850-1915MHz-2

Page 16 of 216
Report No.: 98021-25A



d valtrr-tlng the Future
LABORATORIES, INC.

Nkr3 746.00 NHz
#Atten 20 dB 4.43 dBm

e ok a e s LA Ao A A VA 2l A 3
Mt M 1 A/ “:,\f ¥ Ml W
VYT | { Iy ™ | f

t
Span 36 NHz

Sweep 348 ms {601 pts)
Arpltade

7.1_band verify_DL_728-746MHz

2¢ Agllent 09:39.44 Jan 8 2016 R L
Nkr1 743.50 NHz
#Atten 20 d8 5.38 dBm

Span 70 NHz
AVEW 300 kHz Sweep 6.72 ms (601 pts)

X Auig

7.1_band verify_DL_728-746MHz-Zoom

Page 17 of 216
Report No.: 98021-25A



d valtrr-tlng the Future
LABORATORIES, INC.

",

. A cd A AN l‘.. N a4

. ' Cadll (s P VYAl
LoAv } f Pf"l ' Y

S ="
) '
\,I.‘. Oy Ar‘y).'ﬂ
M1 W2 |
Corter 751,50 NHz
¥Res BW 100 kHz #¥VEW 300 kHz

Marcer Teace

7.1_band verify_DL_746-757MHz

2¢ Agllent 094558 Jan 8 2016

#Atten 20 d8

Certer 751.50 MMz
URes EW 100 kMz FVEW 300 kHz
T " XAk

MMz

\

p ' y

Nkr1 750.80 NHz
5.54 dBm

B Ky Sy ey
1 & M, ot s 8
4 )J‘I’l_.",J;‘A‘.'J\ '*'vlb‘-“[ ﬁ;‘\‘ iﬁ"‘.‘-.,v 1]

Span 70 NHz
Sweep 6.72 ms {601 pts)

R L
Nkr3 757.00 WHz
-2.00 dEm

18 "
"nb”\‘

Span 22 NHz
Sweep 212 ms (801 pts)

7.1_band verify_DL_746-757MHz-Zoom

Page 18 of 216
Report No.: 98021-25A



d valtrr-tlng the Future
LABORATORIES, INC.

Nkr1 880.42 NHz
4.47 dBm

Y WY
NI O

.'H‘[.*J

\ )
\,N',l;‘ J .,4" J

I

Corter 881,50 NHz Span 50 NHz
¥Res EW 100 kHz #VEW 300 kHz Sweep 4.8 ms (601 pts)

Marcer

7.1_band verify_DL_869-894MHz

3 Aglient 03:35.31 Jan 8 2016 RL

Miad 894.0 MHz
#Atten 20 d8 -1.28 dEm

. ‘d\ ;‘q,_.', q“‘“‘ -

LoAv

|
mowz 'Y
Cerder 881.5 MHz Span 60 NHz
#Res EW 100 kHz Sweep 5.76 ms (801 pts)

Waie Tracs

)
Ll oh
|_| l.‘u,

7.1_band verify_DL_869-894MHz-Zoom

Page 19 of 216
Report No.: 98021-25A



valtrr-tlng the Future

LABORATORIES, INC.

Nkr1 1.960 55 GHz
5.24 dBm

Wl "
LA "’J“w‘w‘r

LoAV R .
P 3\"«; r"‘.‘ TAPLTL

M1 W2

Corder 1.962 50 GHz Span 130 NH:z

¥Res BW 100 kHz ¥VEW 300 kHz Sweep 12.44 ms (601 pts)

Trace T X Mg \rpltade

7.1_band verify_DL_1930-1995MHz-1

2¢ Agilent 09:30.20 Jan 8, 2016 R L
Nki1 1.980 55 GHz
#Atten 20 d8 5.22 dBm

A 2 L al\ A
W " “H'!'v ,"Q'vll"l I",'ﬁ“” /r m ‘("
I

A'ﬁ*')""' >

Cerder 1.962 50 GHz Span 130 NHz
ERos BW 100 kMz NVEW 300 kHz Swoep 12.44 ms (801 pis)

Tracs c X Auh

7.1_band verify_DL_1930-1995MHz-2

Page 20 of 216
Report No.: 98021-25A



d valtrr-tlng the Future
LABORATORIES, INC.

FPPTTLE 70 L0 T WO WA TP
—n “T’l Ly A

THAAR

#¥VEW 300 kHz

A

7.1_band verify_DL_2110-2155MHz

2¢ Agllent 09:20.35 Jan 8 2016
#Atten 20 d8

_,‘.Qn‘ri

| u‘T"‘\ L L v\'\- Y Vg

\ (".

f adly
J Af¥ W
LeAv e g W

b 1 ¥
frep oy
M W2

Cerfer 2132 5 GHz
URes EW 100 kMz FVEW 300 kHz

Tracs c X Auy

Mk:3 2.155 00 GHz
4.18 dBm

I

v

'v ’4.“_'. .
P

Span 80 NHz
Sweep 8.64 ms 601 pis)

R L
Mkr1 2.150 0 GHz
5.10 dBm

A AN e
ey L 3] ‘./r,l'a,,.,' e

Span 120 NHz
Swoep 11.48 ms (601 pis)

7.1_band verify_DL_2110-2155MHz-Zoom1

Page 21 of 216
Report No.: 98021-25A



d Wl(:f‘.tlng the Future
LABORATORIES, INC.

4 Agllent 092322 Jan § 2015

#Atten 20 dB

w2
Comter 2.132 5 GHz
¥Res BW 100 kHz #¥VEW 300 kHz

Marce Teae T A

RL
2.150 0 GHz
5.08 dBm

Span 120 NH:z
Sweep 11.48 ms (601 pis)

7.1_band verify_DL_2110-2155MHz-Zoom2

Page 22 of 216
Report No.: 98021-25A



dK( Mleﬁﬂng the Future
C LABORATORIES. INC.
Test Conditions / Setup

Test Location: CKC Laboratories, Inc. » 1120 Fulton Place * Fremont, CA 94539 « (510) 249-1170

Customer: Cellphone-Mate, Inc.

Specification: 7.2 Maximum Power Measurement

Work Order #: 98021 Date: 01/06/2016
Test Type: Conducted Emissions Time: 10:01:01
Tested By: Daniel Bertran Sequencet: 1
Software: EMITest 5.03.00

Equipment Tested:

Device Manufacturer Model # S/N
Configuration 1

Support Equipment:
Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:
The equipment under test (EUT) is a Fixed Wideband Consumer Booster.
The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Part 27
UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757MHz

Test environment conditions: Temperature: 20.8°C, Relative Humidity: 42%, Pressure: 101.2 kPa
The test was performed in accordance with section 7.2 of the FCC document: 935210 D03 Wideband Consumer

Signal Booster Measurement Guidance v03 Dated June 5, 2015.
Firmware: V3.0
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The booster is to be deployed with antenna kit with the following characteristic:

Antenna Kitting Information

Component Prod No. Gain/Loss Notes
Description LTE-A | LTE-V | 800MHz | 1900MHz | 1700MHz\2100MHz
Outdoor CM288W 3dBi 3dBi 3dBi 4dBi 4dBi\4dBi -
Antenna* CM230W 10dBi | 10dBi | 10dBi 10dBi 10dBi\10dBi -
CM240-40FN 1 3 5248 | 3.52d8 | 3.98dB | 6.52dB 6.12dB\6.92dB -
Outdoor 40Feet
C | * -
able CMA00-75NN 1) 5248 | 4.22dB | 4.41dB | 6.17dB 5.8dB\6.54dB -
75Feet
CM240-20FN 1, 645 | 2.06dB | 2.29dB | 3.56dB 3.36dB\3.76dB -
Indoor 20Feet
Cable* -
able CMA00-3ONN 1, 1548 | 2.05dB | 2.12dB | 2.83dB 2.68dB\2.98dB -
30Feet
Indoor CM222W 3dBi | 3dBi | 3dBi 6dBi 6dBi\6dBi -
Antenna
* All equivalent antennas and cables are suitable for use with the Fusion 5S booster.
Page 24 of 216

Report No.: 98021-25A




d _chnilng the Future
LABORATORIES, INC.

Test Equipment:
ID Asset #/Serial # Description Model Calibration Date Cal Due Date

ANP06709 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC

ANP06710 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC

ANP06712 Cable 32022-29094K - 9/18/2014 9/18/2016
29094K-48TC

ANO02660 Spectrum Analyzer E4446A 7/9/2015 7/9/2017

ANP06467 Attenuator PE7014-10 5/13/2015 5/13/2017

ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016

Summary of Results

Pass: as summarized in table below, measured EIRP, Gain and UL/DL gain ratio are within limits.

Pre AGC Pre AGC
Pulse GSM 4.1 MHz AWGN

Frequency Input Output Gain Input Output Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
UL1710-1755 -48.4 18.5 66.9 -47.5 18.8 66.3
UL1850-1915 -49.8 17.9 67.7 -49.2 18.8 68.0
UL824-894 -45.3 18.1 63.4 -44.4 19.4 63.8
UL 698-716 -42.9 19.1 62.0 -43.6 19.1 62.7
UL776-787 -42.2 19.4 61.6 -43.0 19.6 62.6
DL2110-2155 -54.6 11.2 65.8 -58.6 7.2 65.8
DL1930-1995 -54.7 10.7 65.4 -57.2 7.3 64.5
DL869-894 -50.8 9.6 60.4 -52.9 7.4 60.3
DL:728-746 -49.0 10.4 59.4 -51.0 7.4 58.4
DL 746-757 -45.1 11.6 56.7 -48.2 8.7 56.9
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Conducted and
Pulse GSM Conducted EIRP
Output Cable
Frequency Power Ant Gain Loss EIRP Limit Min Limit Max
(MHz) (dBm) (dBi) (dB) (dBm) (dBm) (dBm)
UL1710-1755 18.5 10 6.12 224 17 30
UL1850-1915 17.9 10 6.52 21.4 17 30
UL824-894 18.1 10 3.98 24.1 17 30
UL 698-716 19.1 10 3.52 25.6 17 30
UL776-787 19.4 10 3.52 25.9 17 30
DL2110-2155 11.2 6 2.98 14.2 na 17
DL1930-1995 10.7 6 2.83 13.9 na 17
DL869-894 9.6 3 2.12 10.5 na 17
DL:728-746 104 3 2.05 11.3 na 17
DL 746-757 11.6 3 2.05 12.6 na 17
4.1MHz Conducted and
AWGN Conducted EIRP
Output Cable
Frequency Power Ant Gain Loss EIRP Limit Min Limit Max
(MHz) (dBm) (dBi) (dB) (dBm) (dBm) (dBm)
UL1710-1755 18.8 10 6.12 22.7 17 30
UL1850-1915 18.8 10 6.52 22.3 17 30
UL824-894 194 10 3.98 25.4 17 30
UL 698-716 19.1 10 3.52 25.6 17 30
UL776-787 19.6 10 3.52 26.1 17 30
DL2110-2155 7.2 6 2.98 10.2 na 17
DL1930-1995 7.3 6 2.83 10.5 na 17
DL869-894 7.4 3 2.12 8.2 na 17
DL:728-746 7.4 3 2.05 8.4 na 17
DL 746-757 8.7 3 2.05 9.7 na 17
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Section 5.5 power

Pulse GSM 4.1 MHz AWGN
Frequency Input Output Gain Input Output Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
UL1710-1755 -33.4 18.8 52.2 -33.6 17.5 51.1
UL1850-1915 -34.7 18.1 52.8 -33.4 18.9 52.3
UL824-894 -30.4 18.2 48.6 -28.8 18.6 47.4
UL 698-716 -28.8 19.7 48.5 -29.0 19.4 48.4
UL776-787 -28.2 19.8 48.0 -28.2 19.3 47.5
DL2110-2155 -46.6 11.2 57.8 -51.6 6.1 57.7
DL1930-1995 -48.6 8.8 57.4 -49.9 7.2 57.1
DL869-894 -46.3 10.0 56.3 -46.4 8.3 54.7
DL:728-746 -46.0 114 57.4 -49.4 6.3 55.7
DL 746-757 -41.7 11.3 53.0 -43.2 9.4 52.6

Note: The booster went into Transmitter off mode at Max input power of +0dBm (UL) and -20dBm (DL).
Results presented on the above table are at 1 dB below the Transmit off RF input level. This table it is for reference
only.
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Rel 20 dBm

EAvg
. Average

NVEW 1 MHz
Channel Power

19.08 dBm  /4.1000 MHz

7.2_Power_UL_698-716_AWGN

#¢ Aglient 13:08:23 Jan 8 2016

#Atten 20 d8

NVEW 1 MHz
Channel Power

19.30dBm  /4.1000 MHz

Span 10 NHz
Sweep 2.92 ms {601 pis)

Power Spectral Density

-47.05 dBm/Hz

Span 10 NHz
Sweep 2.92 ms (801 pts)

Power Spectra Density

-46.83 dBm/Hz

7.2_Power_UL_698-716_AWGN-Max
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2¢ Agllent 08:38:38 Jan 7. 2016

Ref 20 dBm #Atten 20 dB
Average

E#Avg

Corter 782,520 MHz
¥Res BW 100 kHz #VEW 1 NHz

Channel Power

19.59dBm  /4.1000 MHz

7.2_Power_UL_776-787_AWGN

2 Agllent 13:1248 Jan 8, 2016

#Atten 20 d8

URes EW 100 kMz NVEW 1 MHz
Channe! Power

19.31dBm  /4.1000 MHz

Span 10 NHz
Sweep 2.92 ms {601 pis)

Power Speciral Density

-46.53 dBm/Hz

Span 10 MMz
Sweep 292 ms (801 pis)

Power Spactra Density

-46.81 dBm/Hz

7.2_Power_UL_776-787_AWGN-Max
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Ref 20 dBm #Atten 20 dB
A
‘9| Average

Span 10 NHz
#VEW 1 NHz Sweep 2.92 ms {601 pis)

Channel Power

19.41dBm  /4.1000 MHz -46.71 dBm/Hz

7.2_Power_UL_824-849 AWGN

2 Agllent 11:38:35 Jan §, 2016 RL

#Atten 20 d8

Span 10 MMz
Res EW 100 kHz NVEW 1 MHz Sweep 292 ms (801 pis)

Channel Power Power Spactra Density

1861dBm  /4.1000 MHz -47.51 dBm/Hz

7.2_Power_UL_824-849 AWGN-Max
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#Atten 20 dB

s Oy S

Corter 1.721 230 GHz
¥Res BW 100 kHz #VEW 1 NHz

Channel Power

18.80dBm  /4.1000 MHz

7.2_Power_UL_1710-1755_AWGN

2 Agllent 11:28.55 Jan 8, 2016

#Atten 20 d8

URes EW 100 kMz NVEW 1 MHz
Channe! Power

17.54dBm  /4.1000 MHz

".h ST
st N b X
T

Span 10 NHz
Sweep 2.92 ms {601 pis)

-47.33 dBm/Hz

R L

Span 10 MMz
Sweep 292 ms (801 pis)

Power Spactra Density

-48.59 dBm/Hz

7.2_Power_UL_1710-1755_AWGN-Max
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#¢ Agllent 08:2925 Jan 7, 2016 RL

Ref 20 dBm #Atten 20 dB
Average

E#Avg

Corter 1.870 150 GHz ) Span 10 NHz
¥Res BW 100 kHz #VEW 1 NHz Sweep 2.92 ms {601 pis)

Channel Power Power Spectral Density

18.82dBm  /4.1000 MHz -47.31 dBm/Hz

7.2_Power_UL_1850-1915_AWGN

26 Agllent 11:3244 Jan 8 2016 RL

#Atten 20 d8

Span 10 MMz
Res EW 100 kHz NVEW 1 MHz Sweep 292 ms (801 pis)

Channel Power Power Spactra Density

1886 dBm  /4.1000 MHz -47.27 dBm/Hz

7.2_Power_UL_1850-1915_AWGN-Max
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=& Aglient 085658 Jan 7, 2016 R L

Ref 20 dBm #Atten 20 dB

E#Avg
Log Average

10 100
dBf
Ol s¢

dB

Span 10 NHz
#VEW 1 NHz Sweep 2.92 ms {601 pis)

Channel Power Power Spectral Density

7.42 dBm / 4.1000 MHz -58.71 dBm/Hz

7.2_Power_DL_728-746_AWGN

2 Agllent 11:0330 Jan §, 2016 RL

#Atten 20 d8

= o —— i —A Ot

Cerder 743,500 MHz ) Span 10 NHz
URes EW 100 kHz NVEW 1 MHz Sweep 292 ms (801 pis)

Channel Power Power Spactra Density

6.29 dBm / 4.1000 MHz -59.84 dBm/Hz

7.2_Power_DL_728-746_AWGN-Max
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#Atten 20 dB

Corter 751,500 MHz
¥Res BW 100 kHz #VEW 1 NHz

Channel Power

8.69 dBm / 4.1000 MHz

7.2_Power_DL_746-757_AWGN

3¢ Agllent 111600 Jan 8 2016

#Atten 20 d8

Certer 751.500 MHz
URes EW 100 kMz NVEW 1 MHz

Channel Power

9.37 dBm / 4.1000 MHz

Span 10 NHz
Sweep 2.92 ms {601 pis)

-97.44 dBm/Hz

R L

Span 10 MMz
Sweep 292 ms (801 pis)

Power Spactra Density

-56.76 dBm/Hz

7.2_Power_DL_746-757_AWGN-Max

Page 34 of 216
Report No.: 98021-25A



d —Wl(:ntlclg the Future
LABORATORIES, INC.

2 Aglient 085141 Jan 7, 2015 RL

Ref 20 dBm #Atten 20 dB
Average

E#Avg

e
I —

Bl

Span 10 NHz
#VEW 1 NHz Sweep 2.92 ms {601 pis)

Channel Power Power Spectral Density

7.35dBm / 4.1000 MHz -58.78 dBm/Hz

7.2_Power_DL_869-894_AWGN

% Agllent 110907 Jan 5 2016 R L

#Atten 20 d8

Span 10 MMz
Res EW 100 kHz NVEW 1 MHz Sweep 292 ms (801 pis)

Channel Power Power Spactra Density

8.34 dBm / 4.1000 MHz -57.79 dBm/Hz

7.2_Power_DL_869-894 AWGN-Max
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#Atten 20 dB

Corter 1.960 550 GHz
¥Res BW 100 kHz #VEW 1 NHz

Channel Power

7.33 dBm / 4.1000 MHz

7.2_Power_DL_1930-1995_AWGN

3 Aglient 104722 Jan 8 2016

#Atten 20 d8

Cerder 1.960 550 GHz
URes EW 100 kMz NVEW 1 MHz

Channel Power

7.24 dBm / 4.1000 MHz

Span 10 NHz
Sweep 2.92 ms {601 pis)

-98.79 dBm/Hz

R L

Span 10 MMz
Sweep 292 ms (801 pis)

Power Spactra Density

-58.88 dBm/Hz

7.2_Power_DL_1930-1995_AWGN-Max
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#Atten 20 dB

\\

Corter 2.150 000 GHz ) Span 10 NHz
¥Res BW 100 kHz #VEW 1 NHz Sweep 2.92 ms {601 pis)

Channel Power Power Spectral Density

7.21 dBm / 4.1000 MHz -98.92 dBm/Hz

7.2_Power_DL_2110-2155_AWGN

26 Agllent 10:38:25 Jan 8, 2016 RL

#Atten 20 d8

Span 10 MMz
Res EW 100 kHz NVEW 1 MHz Sweep 292 ms (801 pis)

Channel Power Power Spactra Density

6.11 dBm / 4.1000 MHz -60.02 dBm/Hz

7.2_Power_DL_2110-2155_AWGN-Max
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- Aglient 13:3457 Jan § 2016 RL [FreqiChannel

Cenler Freq

ChFreq 701,72 MHz Tig RFB 701 720000 MHz

Bues! Powet Averages: 100 - I

Center 701.7200000 MHz Start Freq
701.720000 MHz

Red 30 dBm #Alten 30 dB
Stop Freq
701720000 MH2

CF Step
300000000 kHz

Freq Oliset
0 00000000 Hz

WVEW 1 NHz Sweep 840 ;s (501 p

7.2_Power_UL_698-716_GSM

2 Agllent 13:3535 Jan 8, 2016 R L |  BWAw
Ch Freq 701,72 MHz 3o§§sﬁm~
Busst Powet e —
Average 100
Red 30 dBm ) #Alten 30 dB VEWRBW 1
1.00000
Auto tan
Average
100
| E—
[N A0 /\/BWY Type l
Par (RMS) *|
s Man)
Output Power |
19.66 dBm : ax P Spam‘RB\‘:Ds l
» Ful Burst Widih 5 8 1 T 20.34 B Auto Man|
7.2_Power_UL_698-716_GSM-Max
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26 Agllent 13:39.05 Jan 8, 2016

R L  [FreqiChannel

Cenler Freq

ChFreq 782,52 Mz Tg RFB 782 520000 MHz

Buast Powet Averages: 100 .

Center 782.5200000 MHz Start Freq
782 520000 MHz

#Alten 30 dB
Stop Freq
782.520000 MH2z

CF Sitep
300 000000 kHz
Freq Oliset
000000000 Hz

$VEW 1 NHz

7.2_Power_UL_776-787_GSM

3 Agllent 134218 Jan 8, 2016 RL [FraqiChannel

Cenler Freq

ChFreq 78252 MHz Tig RFB 782 520000 MHz

Avetages: 100 -

Stant Fregq
782520000 MH2

#Alten 30 dB
Stop Freq
782520000 MHz

CF Step
300.000000 kHz
Aulo lan

Freq Oliset
0 00000000 Hz

| Output Pc'.-,'er

lsammnd B

19.8

i

d dBm

-

7.2_Power_UL_776-787_GSM-Max
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¢ Agllent 13:28.40 Jan 8, 2015 RL [FreqiChannel
ChFreq B30 MHz Tg RFB 8 Jgig'fco;’;i_
Buast Powel venges: 100 | [
Center 830.0000000 MHz Start Freq
30000000 MHz
Mki1 6048 45 [
#Alten 30 dB 50 Biy
Stop Freq
B30.000000 MH2
CF Sitep
300 000000 kHz
Freq Ofiset

0.00000000 Hz

SVEW 1 NHz Sweep 640 45 (501 pls

Thraghald

7.2_Power_UL_824-849_GSM

% Aglient 133047 Jan 8, 2016 RL | Marker

Nomal

#Alten 30 dB
Della

Delta Pair
(Trackng Ref)
Ref 3

Span Pair
POy 5o Centel
WVEW 1 NHz Sweep 640 ys {601 pts
Off

| Output Pc'.-,'er

samndE

Mare
1of2

7.2_Power_UL_824-849 GSM-Max
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# Aglient 131658 Jan 8, 2015 R L [FreqiChannel

Cenler Freq
1.72123000 GHz

Ch Freq 172123 GH2 Tg RFB

Averages: 100 .

Stant Freg
172123000 GHz

Stop Freq
172123000 GHz

CF Sitep
300 000000 kHz
Freq Oliset
000000000 Hz

$VEW 1 NHz

Thraghald

7.2_Power_UL_1710-1755_GSM

4 Agllent 13:18:44 Jan 8 2016 RL [ Freq/Channel

ChFieq  172123GHz Tig RFBY( , ComerFred.

Avetages: 100 - S

Center 1.7 00 GHz Start Freq
1.72123000 GHz

#Alten 30 dB
Stop Freq
1.72923000 GHz

CF Step
300.000000 kHz
Aulo lan

Freq Oliset
0 00000000 Hz

| Output Pc'.-,'er

' ‘1 77 dBm

i

5

7.2_Power_UL_1710-1755_GSM-Max
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2 Agllent 13:21.08 Jan 8, 2016 RL [FreqiChannel
ChFieq  187015GHz Tig RFB | o ireq

Buast Powet aveges: 100 | [
Center 1.870150000 GHz Start Freg
187015000 GHz

Nkl 1685 |

#Alten 30 dB 1 3 B
Stop Freq
187015000 GHz
CF Step
300 000000 kHz
Aulo Man |
Freq Oliset

A

00000000 Hz
SVEW 1 NHz Sweep 640 ys (501 pts o

Thraghald

7.2_Power_UL_1850-1915_GSM

% Aglient 132325 Jan 8, 2016 RL [FreqChannel

re Cenler Freq
ChFreq 187015 GHz g RFB [ 201000 GHz

Avetages: 100 - ——

Stant Fregq
1.87015000 GHz

#Alten 30 dB
Stop Freq
1.87015000 GHz

CF Step
300.000000 kHz
Aulo lan

Freq Oliset
0 00000000 Hz

| Output Pc'.-,'er

samndE | Cu t Dat T ——

18.12 dBm

7.2_Power_UL_1850-1915_GSM-Max

Page 42 of 216
Report No.: 98021-25A



d Wl(:f‘.tlng the Future
LABORATORIES, INC.

26 Aglient 10:20:17 Jan 8, 2016

R L [FreqiChannel

Cenler Freq

ChFreq 7435 MHz Tig RFB | 549200000 MHz

Averages: 100 .

Stant Freg
743 500000 MHz

#Alten 20 dB
Stop Freq
743.500000 MH2z

CF Sitep
300 000000 kHz
Freq Oliset
000000000 Hz

$VEW 1 NHz

7.2_Power_DL_728-746_GSM

3 Agllent 10:2151 Jan 8, 2016 RL [FraqiChannel

ChFreq TALE MHz Tig RFB ugig'g%;rai y

Busst Power avengen 100 | |

Center 743. 00 MHz Start Freq
T43.500000 MHz

#Alten 20 dB
Stop Freq
742 500000 MH2

CF Step
300.000000 kHz
Aulo lan

Freq Oliset
0 00000000 Hz

| Output Pc'.-,'er

114

“l

C‘; dBm

-

7.2_Power_DL_728-746_GSM-Max
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¢ Agllent 10:24:54 Jan 8, 2016 R T [FreqiChannel

ChFreq 751.5 MKz Tig RFB| - Cenler Freq

751.500000 MH2
averagesito0 | |

Center 751.5000000 MHz Start Freq
751500000 MHz

Stop Freq
751500000 MMz
CF Sitep
300 000000 kHz
Freq Ofiset
£.00000000 Hz

Output Power
11.64 dBm
st Width 5

Ul gur

7.2_Power_DL_746-757_GSM

3 Agllent 10:26:16 Jan 8, 2016 RL [FreqiChannel

ChFieq  TSLEMME bt

Bues! Powet " I

Center 751.5000000 MHz Start Freq
751.500000 MHz

Stop Freq
751500000 MH2
CFStep
300000000 kHz
Aulo Man

Freq Oliset
0 00000000 Hz

WVEW 1 NHz Sweep 640 us {601

| Output Power

famndE

1-1,3(5 dBm

rst Widih 574 R .

7.2_Power_DL_746-757_GSM-Max
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3 Aglient 101254 Jan 8, 2016 R L [FreqiChannel

Cenlet Freq

ChFreq 830 42 MHz T8 RFB | a5 420000 MHz

Buast Powet Averages: 100 .

Center 880.4200000 MHz Start Freq
880 420000 MHz

Stop Freq
880420000 MH2
CF Sitep
300 000000 kHz
Ao ban
Freq Oliset
£.00000000 Hz

$VEW 1 NHz

7.2_Power_DL_869-894_GSM

% Aglient 10:1438 Jan 8, 2016 R T [FreqiChannel

Cenler Freq
B30.420000 MH2z

ChFreq BS0 42 MHz

Busst Powet

Center 880.4200000 MHz Start Freq

850.420000 MHz

#Alten 20 dB
Stop Freq
830420000 MH2

CF Siep

300.000000 kHz
Aulo lan

Freq Oliset
0 00000000 Hz

WVEW 1 NHz Sweep 640 us {601

| Output Power

samndE

9.95 dBm
rst Widih

74 R .

i Burs

7.2_Power_DL_869-894_GSM-Max
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3¢ Aglient 10.09.02 Jan 8 2015 R L [FreqiChannel

Cenler Freq
ChFreq 195055 CHz Tg RFB | . gonsennn GHe

Buast Powet Averages: 100 .

Center 1.960550000 GHz Start Freq
195055000 GHz

#Aften 20 dB
Stop Freq
1.95055000 GHx
CF Sitep
300 000000 kHz
() Mo Man
Freq Ofiset
000000000 Hz

R

SVEW 1 NHz Sweep 640 ys (501 pts
Output Pewer
10.71 dBm
st Width J

Ul gur

7.2_Power_DL_1930-1995_GSM

2 Aglient 101031 Jan 8, 2016 RL  [FreqiChannel

Cenler Freq
1.95055000 GHz

ChFreq 1.96055 GHz

Stant Fregq
1.95055000 GHz

#Alten 20 dB
Stop Freq
1.95055000 GHz

CF Step
300.000000 kHz
Aulo lan

Freq Oliset
0 00000000 Hz

WVEW 1 NHz Sweep 640 us {601

| Output Power

samnd By

8.76 dBm
rst Widh

i Burs

7.2_Power_DL_1930-1995_GSM-Max
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# Aglient 10.0101 Jan 8 2015 R T [FreqChannel

Cenler Freq

ChFreq 215 GHz T8 RFB | 515000000 GHz

Buast Powet Averages: 100 .

Center 2.150000000 GHz Start Freq
2 15000000 GHz

#Alten 20 dB

Stop Freq
2 15000000 GHz
CF Sitep

300 000000 kHz

W Man,

Freq Oliset
000000000 Hz

SVEW 1 NHz Sweep 640 45 (501 pls

Output Power
11.21 dBm
st Width J

Ul gur

7.2_Power_DL_2110-2155_GSM

% Aglient 10:0323 Jan 8, 2016 RL [FeqChannel

Cenler Freq
e Ik e 215000000 GHz

Bues! Powet " I

Center 2.15000 Start Freq
2 15000000 GHz

Stop Freq
2 15000000 GHz

CF Step
300.000000 kHz
Aulo lan

Freq Oliset
0 00000000 Hz

WVEW 1 NHz Sweep 640 us {601

| Output Power

famndE

15,22 dBm
rst Widih 5

T4 R

i Burs

7.2_Power_DL_2110-2155_GSM-Max
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Test Conditions / Setup

Test Location: CKC Laboratories, Inc. » 1120 Fulton Place * Fremont, CA 94539 « (510) 249-1170
Customer: Cellphone-Mate, Inc.

Specification: 7.3 Maximum Booster Gain

Work Order #: 98021 Date: 01/06/2016
Test Type: Conducted Emissions Time: 10:01:01
Tested By: Daniel Bertran Sequencet: 1
Software: EMITest 5.03.00

Equipment Tested:

Device Manufacturer Model # S/N
Configuration 1

Support Equipment:
Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:
The equipment under test (EUT) is a Fixed Wideband Consumer Booster.
The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Part 27
UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757MHz

Test environment conditions: Temperature: 20.8°C, Relative Humidity: 42%, Pressure: 101.2 kPa
The test was performed in accordance with section 7.3 of the FCC document: 935210 D03 Wideband Consumer

Signal Booster Measurement Guidance v03 Dated June 5, 2015.
Firmware: V3.0
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Test Equipment:
ID Asset #/Serial # Description Model Calibration Date Cal Due Date

ANP06709 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC

ANP06710 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC

ANO02660 Spectrum Analyzer E4446A 7/9/2015 7/9/2017

ANP06467 Attenuator PE7014-10 5/13/2015 5/13/2017

ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016

Summary of Results

Pass: Summarized in table below.

Pre AGC Pre AGC
Pulse GSM 4.1 MHz AWGN
Frequency Input Output *Gain Input Output *@Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
UL1710-1755 -48.4 18.5 66.9 -47.5 18.8 66.3
UL1850-1915 -49.8 17.9 67.7 -49.2 18.8 68.0
UL824-894 -45.3 18.1 63.4 -44.4 19.4 63.8
UL 698-716 -42.9 19.1 62.0 -43.6 19.1 62.7
UL776-787 -42.2 19.4 61.6 -43.0 19.6 62.6
DL2110-2155 -54.6 11.2 65.8 -58.6 7.2 65.8
DL1930-1995 -54.7 10.7 65.4 -57.2 7.3 64.5
DL869-894 -50.8 9.6 60.4 -52.9 7.4 60.3
DL:728-746 -49.0 10.4 59.4 -51.0 7.4 58.4
DL 746-757 -45.1 11.6 56.7 -48.2 8.7 56.9

*Fixed Booster maximum gain shall not exceed 6.5 dB + 20 Log10 (Frequency), where Frequency is the uplink mid-
band frequency of the supported spectrum bands in MHz

Pulse GSM t‘lN'V(';':IZ Limit (dB)
UL gain vs DL gain 1710/2110 1.1 0.5 9.0
UL gain vs DL gain 1850/1930 23 35 9.0
UL gain vs DL gain 824/869 3.0 3.6 9.0
UL gain vs DL gain 776/728 2.6 4.3 9.0
UL gain vs DL gain 776/746 4.8 5.7 9.0
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Test Conditions / Setup

Test Location:

7.4 Intermodulation Product

Customer: Cellphone-Mate, Inc
Specification:

Work Order #: 98021

Test Type: Conducted Emissions
Tested By: Hieu S. Nguyenpham
Software: EMITest 5.03.11

Equipment Tested:

Date 03/05/2019

CKC Laboratories, Inc « 1120 Fulton Place * Fremont, CA 94539 « (510)249-1170

Device Manufacturer Model # SIN
Configuration 1
Support Equipment:
Device Manufacturer Model # SIN
Configuration 1
Test Conditions / Notes:
Test environment conditions:
Temperature: 20.02° C
Relative Humidity: 45%
Pressure: 101.8 kPa
Test Equipment:
Asset # Description Manufacturer Model Calibration Date  Cal Due Date
P05411 Attenuator Weinschel 54A-10 1/19/2018 1/19/2020
32022-29094K-
P07192 Cable Astro 29094K-48TC 10/9/2017 10/9/2019
32022-29094K-
P07191 Cable Astro 29094K-48TC 10/30/2017 10/30/2019
03418 Signal Generator  Agilent E4438C 6/19/2017 6/19/2019
03471 Spectrum Agilent E4440A 1/18/2018 1/18/2020
Analyzer
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Summary of Results

Pass: As shown on the plots, all intermodulation products are measured below -19dbm limit.

Inter Modulation Product
Freq Pre AGC Limit
(MHz) (dBm) (dBm) Results
UL 1710-1755 -23.6 -19 Pass
UL 1850-1915 -24.6 -19 Pass
UL 824-894 -21.3 -19 Pass
UL 698-716 -31.1 -19 Pass
UL 776-787 -29.3 -19 Pass
DL 2110-2155 -65.9 -19 Pass
DL 1930-1995 -60.8 -19 Pass
DL 869-894 -60.1 -19 Pass
DL 728-746 -63.2 -19 Pass
DL 746-757 -58.0 -19 Pass

Note: The EUT maintains compliance with the intermodulation limit at input power of AGC+10dB
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708.500 99 MHz
Atten 28 dB -31.112 dBm

707.000 90 MHz
3 kHz VBH 9. Z weep 1.
Trace Type Amplitude
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3 400 899 GH

Atten 20 dB 25.960 dBm

500 66 GHz span 5 MHz
kHz \ Sweep 1. (48081 pts)
Trace Type X Anplitude
(65 Freq 381 660 @ -24.63 dBn
(S5 Freq L8B3 480 98 BH:z b
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Atten 20 dB 3.152 dBm
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Trace Type 4 Anplitude
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Test Conditions / Setup

Test Location: CKC Laboratories, Inc. » 1120 Fulton Place * Fremont, CA 94539 « (510) 249-1170
Customer: Cellphone-Mate, Inc.

Specification: 7.5 Out-of-band Emissions

Work Order #: 98021 Date: 01/07/2016
Test Type: Conducted Emissions Time: 09:28:25
Tested By: Daniel Bertran Sequence#: 1
Software: EMITest 5.03.00

Equipment Tested:
Device Manufacturer Model # S/N
Configuration 1

Support Equipment:
Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:
The equipment under test (EUT) is a Fixed Wideband Consumer Booster.
The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.

Part 22

UL: 824-849MHz

DL: 869-894MHz

Part 24

UL: 1850-1915MHz

DL: 1930-1995MHz

Part 27

UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757MHz

Test environment conditions: Temperature: 21.2°C, Relative Humidity: 42%, Pressure: 101.2 kPa

The test was performed in accordance with section 7.5 of the FCC document: 935210 D03 Wideband Consumer
Signal Booster Measurement Guidance v03 Dated June 5, 2015.
Firmware: V3.0
Additional plots taken at 1dB before EUT shuts down and before reaching the maximum input level indicated in
section 5.5 of above document.

- Maximum uplink transmitter test levels for fixed wideband consumer signal booster: +0 dBm

- The maximum downlink input level for all device types is —20 dBm

Lower RBW was used as applicable per rule part, in addition integration power function of the Spectrum
Analyzers’ Adjacent Channel Power tool was used to show compliance in instances where accuracy can be
improved by integrating power measured in smaller RBW and linearly summed into standard bandwidth.

Used for testing the alternative test modulation types:
* CDMA (alternative 1.25 MHz AWGN¥*)
*LTE 5 MHz (alternative 4.1 MHz AWGN¥*)
*AWGN test signal, the bandwidth was measured 99% occupied bandwidth.
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Test Equipment:
ID Asset #/Serial #  Description Model Calibration Date Cal Due Date

ANP06709 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC

ANP06710 Cable 32026-29094K - 9/18/2014 9/18/2016
29094K-72TC

ANO02660 Spectrum Analyzer E4446A 7/9/2015 7/9/2017

ANP06467 Attenuator PE7014-10 5/13/2015 5/13/2017

ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016

Summary of Results

Pass: as indicated in plots above, all OBE are under the limit of -19dBm.

GSM
Low High
Out of Band Emission Out of Band Emission
Frequency Pre AGC Max input Limit Frequency Pre AGC Max input Limit
MHz dBm +0dBm dBm MHz dBm +0dBm dBm
UL1710-1755 -24.54 -24.56 -19.0 UL1710-1755 -25.92 -26.62 -19.0
UL1850-1915 -24.92 -25.45 -19.0 UL1850-1915 -31.62 -29.80 -19.0
UL824-894 -24.43 -24.54 -19.0 UL824-894 -26.65 -26.63 -19.0
UL 698-716 -25.81 -25.66 -19.0 UL 698-716 -25.95 -24.55 -19.0
UL776-787 -26.40 -24.94 -19.0 UL776-787 -25.66 -25.27 -19.0
-20dBm -20dBm

DL2110-2155 -37.13 -37.04 -19.0 DL2110-2155 -38.22 -37.12 -19.0
DL1930-1995 -36.24 -35.47 -19.0 DL1930-1995 -39.11 -39.00 -19.0
DL869-894 -36.19 -35.12 -19.0 DL869-894 -37.45 -36.81 -19.0
DL:728-746 -33.96 -34.22 -19.0 DL:728-746 -36.82 -35.47 -19.0
DL 746-757 -37.19 -35.65 -19.0 DL 746-757 -37.92 -36.55 -19.0

Page 58 of 216
Report No.: 98021-25A



d “W“'(‘_!‘-(I"Ig the Future
LABORATORIES, INC.

CDMA
Low High
Out of Band Emission Out of Band Emission
Frequency Pre AGC Max input Limit Frequency Pre AGC Max input Limit
MHz dBm +0dBm dBm MHz dBm +0dBm dBm
UL1710-1755 -31.94 -27.99 -19.0 UL1710-1755 -37.99 -37.26 -19.0
UL1850-1915 -34.06 -33.19 -19.0 UL1850-1915 -43.54 -43.50 -19.0
UL824-894 -29.74 -29.04 -19.0 UL824-894 -33.82 -33.77 -19.0
UL 698-716 -48.47 -47.44 -19.0 UL 698-716 -45.71 -44.31 -19.0
UL776-787 -46.32 -45.04 -19.0 UL776-787 -46.57 -46.76 -19.0
-20dBm -20dBm
DL2110-2155 -50.50 -54.99 -19.0 DL2110-2155 -48.27 -50.45 -19.0
DL1930-1995 -43.49 -44.59 -19.0 DL1930-1995 -44.80 -46.06 -19.0
DL869-894 -51.48 -52.17 -19.0 DL869-894 -55.04 -54.96 -19.0
DL:728-746 -49.49 -45.90 -19.0 DL:728-746 -53.77 -46.20 -19.0
DL 746-757 -53.45 -48.00 -19.0 DL 746-757 -56.82 -49.38 -19.0
LTE
Low High
Out of Band Emission Out of Band Emission
Frequency Pre AGC Max input Limit Frequency Pre AGC Max input Limit
MHz dBm +0dBm dBm MHz dBm +0dBm dBm
UL1710-1755 -27.89 -28.02 -19.0 UL1710-1755 -34.60 -35.38 -19.0
UL1850-1915 -32.39 -32.40 -19.0 UL1850-1915 <-39.00 <-39.00 -19.0
UL824-894 -31.55 -29.41 -19.0 UL824-894 -36.15 -32.78 -19.0
UL 698-716 -31.29 -31.44 -19.0 UL 698-716 -34.63 -33.17 -19.0
UL776-787 -33.77 -31.41 -19.0 UL776-787 -33.28 -30.52 -19.0
-20dBm -20dBm
DL2110-2155 <-39.00 <-39.00 -19.0 DL2110-2155 <-39.00 <-39.00 -19.0
DL1930-1995 <-39.00 <-39.00 -19.0 DL1930-1995 <-39.00 <-39.00 -19.0
DL869-894 <-39.00 <-39.00 -19.0 DL869-894 <-39.00 <-39.00 -19.0
DL:728-746 <-39.00 <-39.00 -19.0 DL:728-746 <-39.00 <-39.00 -19.0
DL 746-757 <-39.00 <-39.00 -19.0 DL 746-757 <-39.00 <-39.00 -19.0
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CDMA

2 Agllent 13:06:44 Jan 7, 2016 RL
Nkr1 716.006 § NHz
#Atten 30 d8 44,315 dBm

Start 716.000 0 MHz Stop 716.300 0 MHz
#Res BW 30 kHz #VEW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_698-716MHz_H_Max

4 Aglient 13.0502 Jan 7. 2016 R L
Nkr1 716.0150 NHz
#Atien 30 ¢8 45.708 dEm

Start 716.000 0 MHz Stop 716.300 0 MHz
#Res BW 30 kHz #VEW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_698-716MHz_H_PreAGC
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Nkr1 698.000 0 MHz
#Atten 30 dB AT.444 dBm

Stop 698.000 0 Mz
#VEW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_698-716MHz_L_Max

2 Agllent 13:04.02 Jan 7, 2016 RL
Nkr1 698.000 0 NHz
#Atten 30 d8 -48.468 dBm

Start 687.700 0 MHz Stop 698.000 0 MHz
#Res BW 30 kHz #VEW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_698-716MHz_L_PreAGC
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Nkr1 787.012 6 NHz
#Atten 30 dB 46.761 dBm

Stop 787.300 0 Mz
#VEW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_776-787MHz_H_Max

¢ Aglient 13:10:31 Jan 7, 2016 RL
Wi 787.012 6 Nz
#Atten 30 dB 48.571 dBm

Start 787.000 0 MHz Stop 787.300 0 Mz
#Res BW 30 kHz #VEW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_776-787MHz_H_PreAGC
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Nkr1 7759711 NHz
#Atten 30 dB 45,044 dBm

Stop 776.000 0 Mz
#VEW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_776-787MHz_L_Max

2 Agllenf 13:08:21 Jan 7, 2016 RL
Nkr1 775.984 1 NHz
#Atten 30 d8 -46.323 dBm

Start 775.700 0 MHz Stop 776.000 0 MHz
#Res BW 30 kHz #VEW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_776-787MHz_L_PreAGC
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Nkr1 849.009 5 MHz
#Atten 30 dB +33.772 dBm

Stop 849.300 0 Mz
#VEBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_824-849MHz_H_Max

26 Agllent 11:49.52 Jan 7, 2016 R L
Wkr1 849,009 5 NHz
#Atten 30 o8 -33.818 dBm

Marker
wp | 849.009500 MHz
-33.818 dBm

Start 849.000 0 MHz Stop 849.300 0 Mz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_824-849MHz_H_PreAGC
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Nkr1 823.983 0 NHz
#Atten 30 dB +29.042 dBm

Start §23.700 0 MHz Stop 824.000 0 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_824-849MHz_L_Max

2 Agllenf 11:47:54 Jan 7, 2016 RL
Nkl 823.989 5 NHz
#Atten 30 d8 -29,738 dBm

Start 823.700 0 MHz Stop 824.000 0 MHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_824-849MHz_L_PreAGC
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2¢ Agllent 1138:58 Jan 7. 2016 R T
Nkr1 1.755 000 GHz
#Atten 30 dB +37.258 dBm

Span 8,5 MMz
VEW 1 Mz Sweep 252 ms {601 ps)

7.5_OBE_UL_1710-1755MHz_H_Max

26 Agllent 11:37.55 Jan 7, 2016 R T
Wkr1 1.755 000 GHz
#Atten 30 o8 -37.886 ¢Bm

Cerder 1.753 750 GHz Span 8.5 MHz
Res EW 100 kHz Sweep 2.52 ms {801 pis)

7.5_OBE_UL_1710-1755MHz_H_PreAGC
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#¢ Aglient 113835 Jan 7, 2016 RL

Nkr1 1.710 000 GHz
#Atten 30 dB +27.986 dBm

Span 8,5 MMz
VEW 1 Mz Sweep 252 ms {601 ps)

7.5_OBE_UL_1710-1755MHz_L_Max

2 Agllent 113543 Jan 7, 2016 RL
Nkr1 1.710 000 GHz
#Atten 30 08 -31.941 ¢Bm

Span 8.5 MHz
Sweep 2.52 ms {801 pis)

7.5_OBE_UL_1710-1755MHz_L_PreAGC
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2¢ Agllent 114431 Jan 7. 2016 RL

Nki1 1.915 000 GHz
#Atten 30 dB 43,501 dBm

15 ¢

wAdra
i L N

Span 8,5 MMz
VEW 1 Mz Sweep 252 ms {601 ps)

7.5_OBE_UL_1850-1915MHz_H_Max

2 Agllent 11:4200 Jan 7, 2016 RL
Nkr1 1.915 000 GHz
#Atten 30 d8 43,538 dBm

S —
o PN
Bt SV

Certer 1.913 750 GHz Span 8.5 MHz
URes EW 100 kHz Sweep 2.52 ms {801 pis)

7.5_OBE_UL_1850-1915MHz_H_PreAGC
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26 Agllent 11:40:43 Jan 7, 2016 R L

Nkr1 1.850 000 GHz
#Atten 30 dB +33.187 dBm

Span 8,5 MMz
VEW 1 Mz Sweep 252 ms {601 ps)

7.5_OBE_UL_1850-1915MHz_L_Max

2 Agllent 11:40:08 Jan 7, 2016 RL
Nkr1 1.850 000 GHz
#Atten 30 d8 -34.057 dBm

Span 8.5 MHz
Sweep 2.52 ms {801 pis)

7.5_OBE_UL_1850-1915MHz_L_PreAGC
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Nkr1 746.000 3 MHz
#Atten 20 dB 46,202 dBm

Marker
746.000300 MHz
-46.202 dBm

Stop 748.300 0 Mz
#VEBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_728-746MHz_H_Max

2 Agllent 13:3745 Jan 7, 2016 RL
Nkr1 746.012 0 NHz
#Atten 20 d8 53,775 dBm

Start 746.000 0 MHz Stop 746.300 0 MHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_728-746MHz_H_PreAGC
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Nki1 727.976 1 NHz
#Atten 20 dB 45,904 dBm

e reme NP N o e

Stop 728.000 0 Mz
#VEBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_728-746MHz_L_Max

2 Agllent 13:3527 Jan 7, 2016 R L
Nkr1 727.999 0 NHz
#Atten 20 d8 49,487 ¢Bm

Start 727.700 0 MHz Stop 728.000 0 MHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_728-746MHz_L_PreAGC
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Nkr1 757.008 0 MHz
#Atten 20 dB -49.383 dBm

Center 757.150 0 NHz Span 300 kHz
#Res BW 100 kHz #VEW 300 kHz 1 1 ms (601 pis

7.5_OBE_DL_746-757MHz_H_Max

2 Agllent 134301 Jan 7, 2016 RL
Nkr1 757.009 0 NHz
#Atten 20 d8 -56.821 dBm

Cemer 757.150 0 NHz Span 300 kHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_746-757MHz_H_PreAGC
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Nkl 745984 5 NHz
#Atten 20 dB -48.002 dBm

‘\Markery-—
745.994500 MHz
-48.002 dBm

Stop 748.000 0 Mz
#VEBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_746-757MHz_L_Max

26 Agllent 134100 Jan 7, 2016 R L
Nk T45.976 1 NHz
#Atten 20 d8 -53.450 dBm

Start 745.700 0 MHz Stop 746.000 0 MHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_746-757MHz_L_PreAGC
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Nkr1 894,042 3 NHz
#Atten 20 dB +54.963 dBm

Stop 894.300 0 Mz
#VEBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_869-894MHz_H_Max

¢ Agllent 13:3205 Jan 7, 2016 RL
i1 894.0357 Nz
#Atten 20 d8 -55.041 dBm

Start 894.000 0 MHz Stop 894.300 0 Mz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_869-894MHz_H_PreAGC
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Nkr1 868.980 0 MHz
#Atten 20 dB +52.173 dBm

Stop 869.000 0 Mz
#VEBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_869-894MHz_L_Max

¢ Agllent 13:2925 Jan 7, 2016 RL
Nk 888.997 0 Nz
#Atten 20 d8 -51.485 dBm

Start 868.700 0 MHz Siop 869.000 0 MHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_869-894MHz_L_PreAGC
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d Wl(:f‘.tlng the Future
LABORATORIES, INC.

2¢ Agllent 13:2650 Jan 7. 2016 RL

Nkt 1.995 000 GHz
#Atten 20 dB 46,062 dBm

Corder 1.993 750 GHz Span 8.5 MMz
¥Res BW 100 kHz VEW 1 Mz Sweep 252 ms {601 ps)

7.5_OBE_DL_1930-1995MHz_H_Max

2¢ Agllent 13:2622 Jan 7. 2016 RL
Nir1 1.985 000 GHz
#Atten 20 d8 -44.801 dBm

Cerder 1.993 750 GHz Span 8.5 MHz
URes EW 100 kHz Sweep 2.52 ms {801 pis)

7.5_OBE_DL_1930-1995MHz_H_PreAGC
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d Wl(:f‘.tlng the Future
LABORATORIES, INC.

26 Aglient 13:24:10 Jan 7, 2016 R T
Nkl 1.930 000 GHz
#Atten 20 dB 44 595 dBm

Span 8,5 MMz
VEW 1 Mz Sweep 252 ms {601 ps)

7.5_OBE_DL_1930-1995MHz_L_Max

4 Agllent 13:2315 Jan 7, 2016 RL
Wi 1.930 000 GHz
#Atten 20 d8 43,492 ¢Bm

108

Span 8.5 MHz
Res EW 100 kHz Sweep 2.52 ms {801 pis)

srkereise

""243 497 upin

7.5_OBE_DL_1930-1995MHz_L_PreAGC
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d Wl(:f‘.tlng the Future
LABORATORIES, INC.

26 Agllent 13:2213 Jan 7. 2016 RL

Nkr1 2.155 000 GHz
#Atten 20 dB +50.455 dBm

Corter 2.153 750 GHz Span 8.5 MMz
¥Res BW 100 kHz VEW 1 Mz Sweep 252 ms {601 ps)

7.5_OBE_DL_2110-2155MHz_H_Max

5 Agllent 13:2135 Jan 7, 2016 RL
Nkr1 2.155 000 GHz
#Atten 20 d8 -48.268 dBm

108

Cerder 2.153 750 GHz Span 8.5 MHz
Res EW 100 kHz Sweep 2.52 ms {801 pis)

7.5_OBE_DL_2110-2155MHz_H_PreAGC
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d Wl(:f‘.tlng the Future
LABORATORIES, INC.

2 Aglient 13:20.30 Jan 7, 2016 R L

Nkr1 2.110 000 GHz
#Atten 20 dB +54.991 dBm

Corter 2.111 250 GHz Span 8.5 MMz
¥Res BW 100 kHz VEW 1 Mz Sweep 252 ms {601 ps)

7.5_OBE_DL_2110-2155MHz_L_Max

2 Agllent 13:18.08 Jan 7, 2016 RL
Nkr1 2.110 000 GHz
#Atten 20 d8 -50.503 dBm

Certer 2.111 250 GHz Span 8.5 MHz
Res EW 100 kHz Sweep 2.52 ms {801 pis)

7.5_OBE_DL_2110-2155MHz_L_PreAGC
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d valtrr-tlng the Future
LABORATORIES, INC.

(9]
7]
<

2¢ Agllent 112459 Jan 7, 2018 RL

Nkr1 716.007 4 NHz
#Atten 30 dB +24.554 dBm

Stop 716.300 0 Mz
#VBW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_698-716MHz_H_Max

£¢ Agllent 112411 Jan 7, 2016 RL
Nkr1 716.007 4 NHz
#Atten 30 dB +25,948 dBm

Marker
716.007400 MHz
-25.948 dBm

Stop 716.300 0 Mz
#VBW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_698-716MHz_H_PreAGC
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d valtrr-tlng the Future
LABORATORIES, INC.

Nkr1 697.995 5 NHz
#Atten 30 dB +25,655 dBm

Start 697.700 0 MHz Stop 698.000 0 Mz
#Res BW 30 kHz #VBW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_698-716MHz_L_Max

26 Agllent 11,2219 Jan 7. 2016 RL
Nki1 697.995 5 Nkz
#Atten 30 B +25.809 dBm

Start 697.700 0 MHz Stop 698.000 0 Mz
#Res BW 30 kHz #VBW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_698-716MHz_L_PreAGC
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d valtrr-tlng the Future
LABORATORIES, INC.

Nkr1 787.000 5 MHz
#Atten 30 dB +25.271 dBm

Marker
787.000500 MHz
-25.271 dBm

Center 787,150 0 NHz Span 300 kHz
#Res BW 30 kHz #VEW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_776-787MHz_H_Max

¢ Aglient 11.28.49 Jan 7, 2015 RL
Nki1 787.010 6 NHz
#Atien 30 d8 25,857 dBm

Marker
787.010600 MHz
-25.657 dBm

Center 787,150 0 NHz Span 300 kHz
#Res BW 30 kHz #VBW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_776-787MHz_H_PreAGC
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d valtrr-tlng the Future
LABORATORIES, INC.

Nkr1 776.000 0 NHz
#Atten 30 dB +24.937 dBm

Average

Center 775.850 0 NHz Span 300 kHz
#Res BW 30 kHz #VEW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_776-787MHz_L_Max

2¢ Agllent 11,2657 Jan 7. 2016 RL
Nk 776.000 0 Nkiz
#Atten 30 B +26.400 dBm

Marker

776.000000 MHz
-26.400 dBm

Center 775.850 0 NHz Span 300 kHz
#Res BW 30 kHz #VBW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_776-787MHz_L_PreAGC
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d valtrr-tlng the Future
LABORATORIES, INC.

Nkr1 848.003 5 MHz
#Atten 30 dB +26,634 dBm

Start 849.000 0 MHz Stop 849.300 0 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_824-849MHz_H_Max

2¢ Agllent 11,2010 Jan 7. 2016 RL
Nki1 849.003 5 NHz
#Atten 30 B +26.651 dBm

Marker
849.003500 MHz
-26.651 dBm

Start 849.000 0 MHz Stop 849.300 0 Mz
#Res BW 30 kHz #VBW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_824-849MHz_H_PreAGC
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d valtrr-tlng the Future
LABORATORIES, INC.

Nkr1 823.988 0 NHz
#Atten 30 dB +24,545 dBm

Start §23.700 0 MHz Stop 824.000 0 Mz
#Res BW 30 kHz #VEW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_824-849MHz_L_Max

2¢ Agllent 111502 Jan 7. 2016 RL
Nkr1 823.988 0 Nhz
#Atten 30 dB +24.428 dBm

Average
100

Start §23.700 0 MHz Stop 824.000 0 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_824-849MHz_L_PreAGC
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d Wl(:f‘.tlng the Future
LABORATORIES, INC.

2 Agllent 09:3215 Jan 7, 2016 RL

Nkr1 1.755 000 GHz
Ref 24 dBm #Atten 30 dB +26,623 dBm

Average

EAvg

Corfer 1.754 800 GHz ‘ Span 6.4 MHz
¥Res BW 30 kHz Sweep 20.76 ms (601 pis)

7.5_OBE_UL_1710-1755MHz_H_Max

2 Agllent 03:3201 Jan 7, 2016 RL
Nkr1 1.755 000 GHz
#Atten 30 dB +25.919 dBm

Corfer 1.754 800 GHz ' Span 6.4 VHz
¥Res BW 30 kHz VEW 300 kHz Sweep 20.76 ms (601 pts)

7.5_OBE_UL_1710-1755MHz_H_PreAGC
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d Wl(:f‘.tlng the Future
LABORATORIES, INC.

2% Agllent 03:29.40 Jan 7, 2016 R L

Nkr1 1.710 000 GHz
Ref 24 dBm #Atten 30 dB +24.559 dBm

Average

EAvg

Corter 1.710 200 GHz ‘ Span 6.4 MHz
¥Res BW 30 kHz VEW 300 kHz Sweep 20.76 ms (601 pts)

7.5_OBE_UL_1710-1755MHz_L_Max

25 Agllent 09:26:25 Jan 7. 2016 RL
Nkr1 1.710 000 GHz
Rel 24 dBm #Atten 30 dB +24 541 dBm

A9 | Average

Mo cod oo i )P e

Corter 1.710 200 GHz ' Span 6.4 VHz
¥Res BW 30 kHz VEW 300 kHz Sweep 20.76 ms (601 pts)

7.5_OBE_UL_1710-1755MHz_L_PreAGC
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d Wl(:f‘.tlng the Future
LABORATORIES, INC.

26 Aglient 03:40.09 Jan 7, 2016 RL

Nkr1 1.915 000 GHz
#Atten 30 dB +29.804 dBm

551 S5V GAOY ISP ISRt

82 |
Corter 1.914 800 GHz Span 6.4 MMz
¥Res BW 30 kHz Sweep 20.76 ms (601 pis)

7.5_OBE_UL_1850-1915MHz_H_Max

2 Aglient 03:48:05 Jan 7, 2015 RL
Nkl 1.915 000 GHz
#Atten 30 dB 31,619 dBm

\
AR N e e g i b e ey e

Corfer 1.914 800 GHz ' Span 6.4 NHz
¥Res BW 30 kHz VEW 300 kHz Sweep 20.76 ms (601 pts)

7.5_OBE_UL_1850-1915MHz_H_PreAGC
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d Wl(:f‘.tlng the Future
LABORATORIES, INC.

2 Agllent 09:36:20 Jan 7, 2016 R L

Nkr1 1.850 000 GHz
Rel 24 dBm #Atten 30 dB +25.451 dBm
EAvg

Average

Corter 1.850 200 GHz ‘ Span 6.4 MHz
¥Res BW 30 kHz Sweep 20.76 ms (601 pis)

7.5_OBE_UL_1850-1915MHz_L_Max

4 Agllent 09:3535 Jan 7, 2015 R L
Nkr1 1.850 000 GHz
Rel 24 dBm #Atten 30 dB +24.917 dBm

A9 | Average

Corter 1.850 200 GHz ‘ Span 6.4 NHz
¥Res BW 30 kHz Sweep 20.76 ms (601 pis)

7.5_OBE_UL_1850-1915MHz_L_PreAGC
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d valtrr-tlng the Future
LABORATORIES, INC.

Nkr1 746.000 8 NHz
#Atten 20 08 -35.473 dBm

Start 746.000 0 MHz Stop 746.300 0 MHz
#Res BW 30 kHz #VEW 100 kHz Sweep 1 ms (601 pis)

7.5_OBE_DL_728-746MHz_H_Max

2 Agllent 10:5503 Jan 7, 2016 R L
Nkr1 746.000 8 NHz
#Atten 20 d8 -36.820 dBm

wp | 746.000800 MHz
-36.820 dBm

Start 746.000 0 MHz Stop 746.300 0 MHz
#Res BW 30 kHz #VEW 100 kHz Sweep 1 ms (601 pis)

7.5_OBE_DL_728-746MHz_H_PreAGC
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d valtrr-tlng the Future
LABORATORIES, INC.

#¢ Agllent 10.51:51 Jan 7, 2016 RL
N1 728.000 0 Nz
Ref 20 dBm #Atten 20 6B -34.222 dBm

19 | Marker
728.000000 MHz

-34.222 dBm

Stop 728.000 0 Mz
#VEW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_728-746MHz_L_Max

#C Aglient 10:5237 Jan 7, 2016 RL
Nkr1 727.987 0 NHz
Rel 20 dBm #Atten 20 d8 -33.958 dBm

A9 | Marker
727.897000 MHz
-33.958 dBm

Start 727.700 0 MHz Stop 728.000 0 MHz
#Res BW 30 kHz #VEW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_728-746MHz_L_PreAGC
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d valtrr-tlng the Future
LABORATORIES, INC.

Nkr1 757.000 8 NHz
#Atten 20 dB +36.554 dBm

Marker
757.000900 MHz
-36.554 dBm

Stop 757.300 0 Mz
#VEW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_746-757MHz_H_Max

#¢ Aglient 110703 Jan 7, 2016 RL

Nkt 757.000 8 NHz
#Atten 20 d8 -37.921 dBm

swp | 757.000900 MHz
-37.921 dBm

Start 757.000 0 MHz Stop 757.300 0 MHz
#Res BW 30 kHz #VEW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_746-757MHz_H_PreAGC
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d valtrr-tlng the Future
LABORATORIES, INC.

Nkr1 746.000 0 MHz
#Atten 20 dB +35.650 dBm

Marker
746.000000 MHz
+-35.650 dBm

Stop 748.000 0 Mz
#VEW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_746-757MHz_L_Max

2 Agllent 10:5650 Jan 7, 2016 R L
Nhkr1 745.985 6 NHz
#Atten 20 d8 -37.189 dBm

Start 745.700 0 MHz Stop 746.000 0 MHz
#Res BW 30 kHz #VEW 100 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_746-757MHz_L_PreAGC

Page 93 of 216
Report No.: 98021-25A



d valtrr-tlng the Future
LABORATORIES, INC.

2¢ Agllent 10:48:05 Jan 7. 2016 RL

Nkr1 894,003 9 MHz
Ref 20 dBm #Atten 20 dB +36.811 dBm

Average

E#Avg

Stop 894.300 0 Mz
#VEBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_869-894MHz_H_Max

2 Agllent 10:47:31 Jan 7, 2016 RL
Nkr1 894,003 9 NHz
#Atten 20 d8 -37.453 dBm

Start 894.000 0 MHz Stop 894.300 0 Mz
#Res BW 30 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_869-894MHz_H_PreAGC
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d valtrr-tlng the Future
LABORATORIES, INC.

Nkr1 869.000 0 MHz
#Atten 20 dB +35.122 dBm

Stop 869.000 0 Mz
#VEBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_869-894MHz_L_Max

26 Agllent 10:45:14 Jan 7, 2016 R L
ki1 869.000 0 NHz
#Atten 20 d8 -36.184 dBm

Start 868.700 0 MHz Siop 869.000 0 MHz
#Res BW 30 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_869-894MHz_L_PreAGC
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d Wl(:f‘.tlng the Future
LABORATORIES, INC.

4 Aglient 10:4211 Jan 7. 2016 R L

Nkr1 1.995 000 GHz

Ref 20 dBm #Atten 20 dB +39.001 dBm
E#Avg

Average

S et APt o

Span 6.4 MMz
Sweep 20.76 ms (601 pis)

7.5_OBE_DL_1930-1995MHz_H_Max

26 Agllent 10:41:27 Jan 7, 2016 R L
ki1 1.995 000 GHz
#Atten 20 dB <39.111 ¢Bm

Span 6.4 MHz
VEW 300 kHz Swoep 20,76 ms (601 pts)

7.5_OBE_DL_1930-1995MHz_H_PreAGC
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d Wl(:f‘.tlng the Future
LABORATORIES, INC.

#¢ Agllent 10:39.57 Jan 7, 2016 RL

Nkr1 1.930 000 GHz
Ref 20 dBm #Atten 20 dB +35.469 dBm

Average

E#Avg

Span 6.4 NHz
Sweep 20.76 ms (601 pis)

7.5_OBE_DL_1930-1995MHz_L_Max

2 Agllent 10:39.11 Jan 7, 2016 RL
Nkr1 1.930 000 GHz
Rel 20 dBm #Atten 20 d8 -36.245 ¢Bm

*Ad | Average

Span 6.4 MHz
Swoep 20,76 ms (601 pts)

7.5_OBE_DL_1930-1995MHz_L_PreAGC

Page 97 of 216
Report No.: 98021-25A



d Wl(:f‘.tlng the Future
LABORATORIES, INC.

26 Aglient 10:37.52 Jan 7, 2016 R T
Nkr1 2.155 000 GHz
#Atten 20 dB +37.121 dBm

Corter 2.154 800 GHz ‘ Span 6.4 NHz
#Res BW 30 kHz VEW 300 kiz Sweep 20.76 ms (601 pis)

7.5_OBE_DL_2110-2155MHz_H_Max

3 Agllent 10:3859 Jan 7. 2016 RL
Nkr1 2.155 000 GHz
Rel 20 dBm #Atten 20 d8 -38.222 ¢Bm

*Ad | Average

Cerer 2.154 800 GHz ‘ Span 6.4 Mz
Res EW 30 kHz Swoep 20,76 ms (601 pts)

7.5_OBE_DL_2110-2155MHz_H_PreAGC
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d Wl(:f‘.tlng the Future
LABORATORIES, INC.

4 Agllent 10-3534 Jan 7, 2015 RL

Nkr1 2.110 000 GHz
Ref 20 dBm #Atten 20 dB +37.045 dBm
E#Avg ?

Average

Corfer 2.110 200 GHz ‘ Span 6.4 NHz
¥Res BW 30 kHz Sweep 20.76 ms (601 pis)

7.5_OBE_DL_2110-2155MHz_L_Max

2 Agllent 10:34:44 Jan 7, 2016 RL
Nkr1 2.110 000 GHz
#Atten 20 d8 -37.131 dBm

Certer 2.110 200 GHz ) Span 6.4 MHz
Res EW 30 kHz Swoep 20,76 ms (601 pts)

7.5_OBE_DL_2110-2155MHz_L_PreAGC
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valtrr-tlng the Future

LABORATORIES, INC.

LTE

2 Agllent 14:48:25 Jan 7, 2016 RL

Nkr1 716.000 3 NHz
#Atten 30 d8 -33.169 dBm

Start 716.000 0 MHz Stop 716.300 0 MHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis)

7.5_OBE_UL_698-716MHz_H_Max

26 Agllent 144744 Jan 7, 2016 R L
Nir1 716.000 3 Nz
#Atten 30 68 -34,627 ¢Bm

Marker
wp | 716.000300 MHz
-34.627 dBm

Start 716.000 0 MHz Stop 716.300 0 MHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis)

7.5_OBE_UL_698-716MHz_H_PreAGC
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d valtrr-tlng the Future
LABORATORIES, INC.

Nk 697.996 0 NHz
#Atten 30 dB +31.442 dBm

Stop 698.000 0 Mz
#VEBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_698-716MHz_L_Max

2 Agllent 14:4529 Jan 7, 2016 R L
Wki1 697.996 0 NHz
#Atten 30 d8 -31.290 dBm

Start 687.700 0 MHz Stop 698.000 0 MHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_698-716MHz_L_PreAGC
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d valtrr-tlng the Future
LABORATORIES, INC.

Nkr1 787.001 0 MHz
#Atten 30 dB +30.523 dBm

Stop 787.300 0 Mz
#VEBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_776-787MHz_H_Max

2 Agllent 145248 Jan 7, 2016 R L
Nkr1 787.001 0 NHz
#Atten 30 d8 -33.2768 dBm

1>50k
wp | 787.0000000 MHz

Start 787.000 0 MHz Stop 787.300 0 Mz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_776-787MHz_H_PreAGC
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d valtrr-tlng the Future
LABORATORIES, INC.

Nkr1 775.997 0 MHz
#Atten 30 dB +31.413 dBm

Stop 776.000 0 Mz
#VEBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_776-787MHz_L_Max

2 Agllent 14:49.49 Jan 7, 2016 RL
Nkr1 775,997 0 NHz
#Atten 30 d8 33,770 dBm

1>50k
wp | 775.7000000 MHz

Start 775.700 0 MHz Stop 776.000 0 MHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_776-787MHz_L_PreAGC
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d valtrr-tlng the Future
LABORATORIES, INC.

Nkr1 849.008 0 MHz
#Atten 30 dB +32.780 dBm

Stop 849.300 0 Mz
#VEBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_824-849MHz_H_Max

2 Agllent 14:4238 Jan 7, 2016 R L
Nkr1 849.008 0 NHz
#Atten 30 d8 -36.149 dBm

Start 849.000 0 MHz Stop 849.300 0 Mz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_824-849MHz_H_PreAGC
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d valtrr-tlng the Future
LABORATORIES, INC.

Nk 823.997 0 NHz
#Atten 30 dB +29.408 dBm

Stop 824.000 0 Mz
#VEBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_824-849MHz_L_Max

2 Agllent 14:40:39 Jan 7, 2016 R L
Nkr1 823.997 0 NHz
#Atten 30 d8 31,555 dBm

1>50k
wp  1823.7000000 MHz

Start 823.700 0 MHz Stop 824.000 0 MHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_UL_824-849MHz_L_PreAGC

Page 105 of 216
Report No.: 98021-25A



d Wlt:f‘.tlng the Future
LABORATORIES, INC.

4 Agllent 143348 Jan 7, 2015 R L

Nkr1 1.755 000 GHz
#Atten 30 dB +35.280 dBm

Span 11 NHz
VEW 510 kHz Sweep 12.36 ms (601 pis)

7.5_OBE_UL_1710-1755MHz_H_Max

4 Agllent 143308 Jan 7, 2016 R L
Nkr1 1.755 000 GHz
#Atten 30 d8 34,604 dBm

et o

Span 11 NHz
VEW 510 kHz Swoep 12,38 ms (601 pts)

7.5_OBE_UL_1710-1755MHz_H_PreAGC
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d Wlt:f‘.tlng the Future
LABORATORIES, INC.

4 Agllent 143200 Jan 7, 2015 R L

Nkr1 1.710 000 GHz
#Atten 30 dB +28.025 dBm

Span 11 NHz
VEW 510 kHz Sweep 12.36 ms (601 pis)

7.5_OBE_UL_1710-1755MHz_L_Max

3 Agllent 14:31:14 Jan 7, 2016 RL
Nkr1 1.710 000 GHz
#Atten 30 d8 -27.894 dBm

Span 11 NHz
VEW 510 kHz Swoep 12,38 ms (601 pts)

7.5_OBE_UL_1710-1755MHz_L_PreAGC
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d Wl(:f‘.tlng the Future
LABORATORIES, INC.

2 Aglient 143902 Jan 7, 2018 R L

Nkr1 1.915 000 GHz
#Atten 30 dB 40,695 dBm

Span 11 NHz
VEW 510 kHz Sweep 12.36 ms (601 pis)

7.5_OBE_UL_1850-1915MHz_H_Max

¢ Agllent 143850 Jan 7, 2016 R T
Nkr1 1.915 000 GHz
#Atten 30 d8 43125 dBm

Span 11 NHz
VEW 510 kHz Swoep 12,38 ms (601 pts)

7.5_OBE_UL_1850-1915MHz_H_PreAGC
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d Wlt:f‘.tlng the Future
LABORATORIES, INC.

4 Agllent 143535 Jan 7, 2016 R L

Nkr1 1.850 000 GHz
#Atten 30 dB +32.400 dBm

Span 11 NHz
VEW 510 kHz Sweep 12.36 ms (601 pis)

7.5_OBE_UL_1850-1915MHz_L_Max

% Agllent 143451 Jan 7, 2016 R T
Nkr1 1.850 000 GHz
#Atten 30 d8 -32,384 dBm

S2
Certer 1.852 500 GHz Span 11 NHz
VEW 510 kHz Swoep 12,38 ms (601 pts)

7.5_OBE_UL_1850-1915MHz_L_PreAGC
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d valtrr-tlng the Future
LABORATORIES, INC.

Nkr1 746.000 8 NHz
#Atten 20 dB +39.862 dBm

Center 746.150 0 NHz Span 300 kHz
#Res BW 100 kHz #VEW 300 kHz 1 1 ms (601 pis

7.5_OBE_DL_728-746MHz_H_Max

#C Agllenf 14:07:53 Jan 7, 2016 R L
Nk 746.000 8 NHz
#Atten 20 d8 40,712 dBm

Cemer 746.150 0 NHz Span 300 kHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_728-746MHz_H_PreAGC
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d valtrr-tlng the Future
LABORATORIES, INC.

Nki1 727.997 5 NHz
#Atten 20 dB 43,954 dBm

‘Marker
727.997500 MHz
-43.954 dBm

Stop 728.000 0 Mz
#VEBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_728-746MHz_L_Max

2 Agllent 14:06.07 Jan 7, 2016 RL
Nkr1 727.993 5 NHz
#Atten 20 d8 45,707 ¢Bm

|
wp | 727.993500 MHz
-45.707 dBm

Start 727.700 0 MHz Stop 728.000 0 MHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_728-746MHz_L_PreAGC
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Nkr1 757.001 5 MHz
#Atten 20 dB 44,672 dBm

Stop 757.300 0 Mz
#VEBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_746-757MHz_H_Max

2 Agllent 141331 Jan 7, 2016 RL
Nki1 757.001 5 NHz
#Atten 20 d8 47524 dBm

. Matker
wp | 757.001500 MHz
-47.524 dBm

Start 757.000 0 MHz Stop 757.300 0 MHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_746-757MHz_H_PreAGC
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Nk 745984 5 NHz
#Atten 20 dB +39.078 dBm

Stop 748.000 0 Mz
#VEBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_746-757MHz_L_Max

2 Agllent 141028 Jan 7, 2016 RL
Nkr1 745.994 5 NHz
#Atien 20 68 41,104 dBm

Start 745.700 0 MHz Stop 746.000 0 MHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_746-757MHz_L_PreAGC
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Nkr1 894.001 3 MHz
#Atten 20 dB -43.865 dBm

Stop 894.300 0 Mz
#VEBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_869-894MHz_H_Max

2 Agllenf 14:04.05 Jan 7, 2016 RL
Nkr1 894,001 3 NHz
#Atten 20 d8 44,990 dBm

Start 894.000 0 MHz Stop 894.300 0 Mz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_869-894MHz_H_PreAGC
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Nkr1 869.000 0 MHz
#Atten 20 dB -40.400 dBm

(Marker . .
869.000000 MHz
-40.400 dBm

Stop 869.000 0 Mz
#VEBW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_869-894MHz_L_Max

2 Agllent 14:0212 Jan 7, 2016 RL
Nkr1 868.994 5 NHz
#Atten 20 d8 -42.079 dBm

Start 868.700 0 MHz Siop 869.000 0 MHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1 ms (601 pis

7.5_OBE_DL_869-894MHz_L_PreAGC
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2 Agllent 135533 Jan 7, 2016 R L

Nkt 1.995 000 GHz
#Atten 20 dB 45627 dBm

Corder 1.992 500 GHz Span 11 NHz
¥Res BW 51 kHz VEW 510 kHz Sweep 12.36 ms (601 pis)

7.5_OBE_DL_1930-1995MHz_H_Max

2 Agllent 133854 Jan 7, 2016 RL
ki1 1.995 000 GHz
#Atten 20 d8 45,922 ¢Bm

Span 11 NHz
VEW 510 kHz Swoep 12,38 ms (601 pts)

7.5_OBE_DL_1930-1995MHz_H_PreAGC
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2 Aglient 135748 Jan 7, 2016 RL

Nkr1 1.930 000 GHz
#Atten 20 dB 42,868 dBm

Span 11 NHz
VEW 510 kHz Sweep 12.36 ms (601 pis)

7.5_OBE_DL_1930-1995MHz_L_Max

2 Agllent 135714 Jan 7, 2016 R L
Nkr1 1.930 000 GHz
#Atten 20 08 A3 411 dBm

Cerder 1.932 500 GHz Span 11 NHz
PRes EW 51 kHz VEW 510 kHz Swoep 12,38 ms (601 pts)

7.5_OBE_DL_1930-1995MHz_L_PreAGC
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2 Agllent 135545 Jan 7, 2018 R L

Nkr1 2.155 000 GHz
#Atten 20 dB 46,675 dBm

Span 11 NHz
VEW 510 kHz Sweep 12.36 ms (601 pis)

7.5_OBE_DL_2110-2155MHz_H_Max

% Agllent 13.5¢44 Jan 7, 2016 R T
Nkr1 2.155 000 GHz
#Atten 20 d8 -46.224 dBm

Span 11 NHz
VEW 510 kHz Swoep 12,38 ms (601 pts)

7.5_OBE_DL_2110-2155MHz_H_PreAGC
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2 Agllent 135350 Jan 7, 2018 R L

Nkr1 2.110 000 GHz
#Atten 20 dB 45,664 dBm

Span 11 NHz
VEW 510 kHz Sweep 12.36 ms (601 pis)

7.5_OBE_DL_2110-2155MHz_L_Max

2 Agllent 135305 Jan 7, 2016 RL
Nkr1 2.110 000 GHz
#Atten 20 08 45212 ¢Bm

Span 11 NHz
VEW 510 kHz Swoep 12,38 ms (601 pts)

7.5_OBE_DL_2110-2155MHz_L_PreAGC
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Test Conditions / Setup

Test Location: CKC Laboratories, Inc. » 1120 Fulton Place * Fremont, CA 94539 « (510) 249-1170
Customer: Cellphone-Mate, Inc.

Specification: 7.7 Noise Limit (Maximum Transmitter Noise Power Level / Variable UL Noise Timing)
Work Order #: 98021 Date: 01/07/2016

Test Type: Conducted Emissions Time: 15:30:51

Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.03.00

Equipment Tested:

Device Manufacturer Model # S/N
Configuration 1

Support Equipment:
Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:

The equipment under test (EUT) is a Fixed Wideband Consumer Booster.
Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.
The EUT is placed on the test bench.

7.7.1 Maximum Transmitter Noise Power Level
Per figure 3, input port was terminated with 50 Ohm Pasternack load (MN: PE6187 and SN: 1443).

7.7.2 Variable UL Noise Timing
Per figure 4, server port was terminated with 50 Ohm Pasternack load (MN: PE6187 and SN: 1443).

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Part 27
UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757TMHz

Test environment conditions: Temperature: 21.2°C, Relative Humidity: 42%, Pressure: 101.2 kPa
The test was performed in accordance with section 7.7 of the FCC document: 935210 D03 Wideband Consumer

Signal Booster Measurement Guidance v03 Dated June 5, 2015.
Firmware: V3.0
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Test Equipment:
ID Asset #/Serial # Description Model Calibration Date Cal Due Date

ANPO06709 Cable 32026-29094K- 9/18/2014 9/18/2016
29094K-72TC

ANP06710 Cable 32026-29094K- 9/18/2014 9/18/2016
29094K-72TC

AN02660 Spectrum Analyzer E4446A 7/9/2015 7/9/2017

ANP06467 Attenuator PE7014-10 5/13/2015 5/13/2017

ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016

Summary of Results

7.7.1 Maximum transmitter noise power level
7.7.1 a-g: Maximum transmitter noise with 50-ohm shielded load

Maximum Noise Power
Frequency Measured Limit Margin
MHz dBm./MHz dBm/MHz
UL1710-1755 -40.50 -37.7 -2.8
UL1850-1915 -39.57 -37.0 -2.6
UL824-894 -45.44 -44.1 -1.3
UL 698-716 -47.21 -45.5 -1.7
UL776-787 -47.54 -44.6 -2.9
DL2110-2155 -39.16 -37.7 -1.5
DL1930-1995 -40.06 -37.0 -3.1
DL869-894 -47.71 -44.1 -3.6
DL:728-746 -47.75 -45.5 -2.3
DL 746-757 -47.53 -44.6 -2.9
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7.7.1 h-n: Maximum transmitter noise when varying the DL signal generator output level with a 4.1MHz AWGN
signal

7.7 Booster UL Noise Limit
-30.0
N
-40.0 . NC
- \\
N\ AN
N \\\
N, N,
-50.0 NG
N N\
Transmit Noise \\\
~ N I _ .
dBm/MHz \\ 1710-1755 UL Limit
-60.0 \\ ——1850-1915MHz UL Limit
N\
N\ ——Data _UL 1710-1755MHz
AN
70.0 AN —— Data_UL 1850-1915MHz
—— TX power off limit
-80.0
-90.0
-90.0 -80.0 -70.0 -60.0 -50.0 -40.0 -30.0 -20.0
RSSI
dBm
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1710.0 1755.0 MHz
Limit Margin
RSSI Measured RSSI Fixed Booster TX off
(dBm) (dBI:ln(;SNTHz) Dependent Limit
-90.0 -39.9 -37.7 -2.2
-74.0 -39.9 -37.7 -2.2
-59.0 -52.6 -44.0 -8.6
-56.0 -55.6 -47.0 -8.6
-54.0 -57.2 -49.0 -8.2
-51.0 -60.5 -52.0 -8.5
-32.0 -81.3 -70 -11.3
1850.0 1915.0 MHz
Limit Margin
RSSI Measured RSSI Fixed Booster TX off
(dBm) (dBI:lno/isNele) Dependent Limit
-90.0 -39.0 -37.0 -2.0
-75.0 -39.6 -37.0 -2.6
-62.0 -48.2 -41.0 -7.2
-60.0 -50.1 -43.0 -7.1
-56.0 -54.1 -47.0 7.1
-52.0 -58.1 -51.0 -7.1
-32.0 -81.5 -70 -11.5
698.0 716.0 MHz
Limit Margin
RSSI Measured RSSI Fixed Booster TX off
(dBm) (dBI:|n°/i::Hz) Dependent Limit
-75.0 -47.2 -45.5 -1.7
-71.0 -47.1 -45.5 -1.6
-49.0 -61.3 -54.0 -7.3
-48.0 -62.0 -55.0 -7.0
-47.0 -62.0 -56.0 -6.0
-46.0 -62.9 -57.0 -5.9
-32.0 -80.3 -70 -10.3
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7.7 Booster UL Noise Limit

-30.0
-40.0
<
Transmit Noise et N
nNUAN
dBm/MHz -50.0 < N NC
N N ——698-716MHz UL Limit
P AN
ANENAN ——776-787MHz UL Limit
-60.0 e AN
: N NAN ——824-849MHz UL Limit
e I\
AN —— Data_UL 698-716MHz
AN
-70.0 AN —— Data_UL 776-787MHz
II \l - Data_UL 824-849MHz
ll l‘ —— TX power off limit
-80.0
-90.0
-90.0 -80.0 -70.0 -60.0 -50.0 -40.0 -30.0 -20.0
RSS!
dBm
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776.0 787.0 MHz
Limit Margin

RSSI Measured RSSI Fixed Booster TX off

(dBm) (dBI:':)/ils\:Hz) Dependent Limit

-80.0 -47.0 -44.6 -2.4
-67.0 -47.2 -44.6 -2.6
-41.0 -64.0 -62.0 -2.0
-40.0 -64.8 -63.0 -1.8
-39.0 -65.6 -64.0 -1.6
-38.0 -66.0 -65.0 -1.0
-32.0 -80.4 -70 -10.4
824.0 849.0 MHz

Limit Margin

RSSI Measured RSSI Fixed Booster TX off

(dBm) (dBI::/ils\:Hz) Dependent Limit

-71.0 -44.8 -44.1 -0.7
-70.0 -44.7 -44.1 -0.6
-49.0 -59.4 -54.0 -5.4
-48.0 -59.5 -55.0 -4.5
-47.0 -59.9 -56.0 -3.9
-46.0 -60.2 -57.0 -3.2
-32.0 -80.7 -70 -10.7

7.7.2 Variable uplink noise timing

Uplink Noise timing

Frequency Measured Limit

MHz Sec Sec
UL1710-1755 0.35
UL1850-1915 037
UL824-894 03
UL 698-716 027
UL776-787 0.27
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7.7.1 Maximum Transmitter Noise Power Level

a—g Noise 50

% Agllent 15:3347 Jan 7, 2016 R L
Wkr1 698.78 NHz
#Atten 20 08 47.212 ¢Bm

Center 707.00 NHz Span 36 NHz
#Res BW 1 NHz #VEW 3 NHz Sweep 1 ms (601 pis)

7.7_Noise_UL_698-716MHz
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Nkr1 786.05 NHz
#Atten 20 dB 47535 dBm

T AN et N

Span 22 NHz
#VEW 3 NHz Sweep 1 ms (601 pis

7.7_Noise_UL_776-787MHz

2 Agllent 15:38:37 Jan 7, 2016 RL
Nkr1 786.05 NHz
#Atten 20 d8 47,605 dBm

Center 781.50 Niz Span 40 NHz
#Res BW 1 NHz #VBW 3 NHz Sweep 1 ms (601 pis

7.7_Noise_UL_776-787MHz-Zoom
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